



# Drop Forja S.A.deC.V.

www.dropforja.com

## CERTIFICADO DE CALIDAD (QUALITY CERTIFICATE)

Forja S. A. de C. V.

Av. Apolinar Mendoza No.24 Col San José del Jaral .C.P.52924, Atizapán de Zaragoza, Edo. de México.  
Tels.: 5887- 4694 /5887- 5870 /5887- 4249 Fax 5887- 4318 RFC: DFO-930428-JQ8 dropforja@gmail.com

FOLIO

FECHA (DATE)  
19 May 09

FACTURA (INVOICE)

No 7145810

PLESA ANAHAC Y CIAS, S.A DE C.V.

CLIENTE (CUSTOMER)

AV. VALLE DE LAS ALAMEDAS No. 66 SAN FRANCISCO CHILPAN TULTITLAN ESTADO DE MEXICO C.P. 54940

PEDIDO (PURCHASE ORDER)

No. 6396

No.	DESCRIPCION (DESCRIPTION)	CANTIDAD (QUANTITY)	No COLADA (HEAT)	MATERIAL ASTM	% C	% Mn	% Si	% S	% P	% Cr	% Ni	% Mo
1	TEE SW RED A/C 3000# DE 2" x 1" ASTM A-105	5	H1870	A-105	0.210	0.950	0.220	0.015	0.080	0.040	0.110	0.010
2	TEE SW RED A/C 3000# DE 2" x 3/4" ASTM A-105	20	H1870	A-105	0.210	0.950	0.220	0.015	0.080	0.040	0.110	0.010

ICO